DEXTER.

USE THE BLUE TABS LOCATED ON THE
RIGHT AND LEFT SIDES OF THE FOLLOWING
DOCUMENT TO ADVANCE TO EACH SECTION.

8533-115-001 11/21



C-Series Accessories
WC0350XB-12EC4X 208-240 volts 60hz.

Accessories

Single Phase or Three Phase

Door

Water Inlet & | Chassis | Loading

Part # 8533-115-001 11/21

3 3
E WC0450XB-12EC4X  208-240 volts  60hz Single Phase or Three Phase 2
@ 2
: Key Description T-350 T-450 QTY
8 Kit, Door Gasket Expander (large) 9732-139-002 | 9732-139-002
§ Kit, Door Gasket Expander (small) 9732-139-001 | 9732-139-001
H Hose, Water Supply 3/8"” I.D. x 48" 9990-027-011 | 9990-027-011 |2
= Washer, Inlet Hose (furnished) 8641-242-000 | 8641-242-000
] T:) Strainer, Inlet Hose (furnished) 9565-003-001 | 9565-003-001
"qé 2 Bevel Washer for 5/8” bolt used in installations using angle iron bases 8641-586-002 | 8641-586-002
SE Bevel Washer for 3/4” bolt used in installations using angle iron bases 8641-586-003 | 8641-586-003
8 E—_’ Sealing compound 8538-151-001 | 8538-151-001
TORX#20 8545-051-002 | 8545-051-002
5 E Flow Restrictors (in dispenser ) 9475-002-002 | 9475-002-002 |2
@ > Battery (used on Control PCB) 8612-001-001 | 8612-001-001
" Coin Bearing & Seal Kit 9732-219-008 | 9732-219-005
TB g Coin Box Assy, Blue Large 9807-099-002 | 9807-099-002 |1
(.’_1 E Coin Box Assy, Black Large 9807-099-004 | 9807-099-004 |1
% § USB, Thumb Drive (Blank) 9150-045-001 | 9150-045-001 |1
é & USB, Thumb Drive, W/File 9150-045-002 | 9150-045-002 |1
5 Mode Light Support 9635-022-001 | 9635-022-001 |1
i #
[ Q]
\ e
\ _‘___,_._.—--—-—'—'_'_—'_;

Section 8:
Parts Data

0
5
= .
E C-Series Vended
()]
(-4
52 Regular Chassis
w o
= WCO0350XA-12EC4X After Serial # W1.19225.020
WCO0450XA-12EC4X After Serial # W1.19213.001

Part # 8533-115-001 11/21 e



Cabinet &
Front Panel

Rear

w
(i°}
()}
(1]
g
()]
<
£
=
O

Water Inlet & | Chassis | Loading | Door

Electrical
Components

Accessories

Lock

Harnesses | Assemblies

View

& Bearings

Door

Rear Channel

Kits, Assemblies, & Common Parts

Description
Optical Coin Switch

T-350
9801-099-001

T-450
9801-099-001

Cylinder & Tubback Kit

9732-354-002

9732-354-004

Kit - Door Lock Assy. & Cam,
replaces 9885-024-001

9732-347-001

9732-347-001

Kit - Door cam replacement

9732-346-002

9732-346-002

Wiring Harness Part # by Model

Description

Wiring Harness, Door Lock

9627-791-003

9627-791-003

Kit - Locking Pawl replacement

9732-346-001

9732-346-001

Wiring Harness, Drain,Thermo,DoorSol

9627-796-001

9627-796-001

Coin Acceptor switch kit w/ extra
actuator

9732-126-001

9732-126-001

Data Cable

9806-015-001

9806-015-001

Kit - 3" Drain valve seal
replacement

9732-327-001

Wiring Harness P20/P21

9627-793-001

9627-793-001

Wiring Harness P8/P16

9627-794-001

9627-794-001

Drain Valve 3"

9379-202-001

Wiring Harness WaterValve/P19

9627-795-003

9627-795-003

Wiring Harness LED PCB

9627-797-001

9627-797-001

Harness P5/Pressure

9627-908-003

9627-908-005

Drain Valve 2" 9379-199-001
Water Valve (Dual) 9379-183-012 9379-183-012
Diaphram 9118-049-003 9118-049-003

Wiring Assembly Yel. 32"

8220-064-023

8220-064-023

Cylinder Plug (1.5” Plastic)

9456-041-007

9456-041-007

Wiring Assembly Red 7"

9631-381-001

9631-381-001

Electronic Pressure Switch

9732-315-001

9732-315-001

Wiring Assembly Jumper Yel

8220-123-001

8220-123-001

Delta E Drive Display

9150-044-001

9150-044-001

Wiring Assembly Blu/Red

8220-001-230

8220-001-230

Breaking Resistor 160 Ohms

9483-004-003

9483-004-003

Wiring Assembly Blk/Blu

8220-001-231

8220-001-231

Breaking Resistor 200 Ohms

9483-004-002

9483-004-002

Harness Power Terminal Block

9627-747-003

9627-747-003

[ IS I I IOV I OO I I I I O [ S

Transformer, Main

8711-004-001

8711-004-001

Transformer, Control

8711-009-001

8711-009-001

Main Control Board

9473-010-001

9473-010-001

Data Cable (56")

9806-015-003

9806-015-003

Door Lock Gear Motor Assembly

9922-015-001

9922-015-001

Door Lock Latching Assembly

9885-024-001

9885-024-001

Door Handle Only

9244-091-001

9244-091-001

Door Switch

9539-492-001

9539-492-001

Coin Acceptor

9021-092-002

9021-092-002

Coin Drop Screws

9545-053-002

9545-053-002

Retainer Coin Acceptor

9486-149-001

9486-149-001

Front Panel Screw

9545-008-014

9545-008-014

Front Panel Finisher Washer

8641-585-001

8641-585-001

Front Panel Spring Nut

8640-399-008

8640-399-008

Soap Box Screw

9545-008-012

9545-008-012

Soap Box Spring Nut

8640-399-007

8640-399-007

5/16 Hex Screw

9545-008-026

9545-008-026

Belt

9040-079-004

9040-079-005 x2

Top Lock Key #6324

9306-025-001

9306-025-001

Door Glass Gasket

9206-411-002

9206-419-001

MS 300 VFD Display

9150-058-001

9150-058-001

Part # 8533-115-001 11/21

Part # 8533-115-001 11/21 e

buijpuey




Accessories

Kits &

Wiring
Harnesses | Assemblies

Cabinet &
Front Panel

Rear
View

Cylinder, Seals,
& Bearings

Door
Door Lock

Water Inlet & | Chassis | Loading
& Drain

Electrical
Components| Rear Channel

Control
Panel

Cabinet and Front Panel Group Part # by Model

Key Description

Key Description
Panel, Side (Left or Right) - stainless

9732-359-007

Panel, Right Side-stainless

9989-640-001

Panel, Left Side - stainless

9989-640-002

Screw, (Side Panel to Base)

9545-018-018

9545-018-013

£ S = [FSN

Nut, Hex 1/4-20 UNC

8640-414-006

8640-414-006

*

Pad-Foam, Side Panel

0904-904-001

0904-904-001

Vault Assembly, Coin

9942-040-002

9942-040-002

X|Ph|W

Back-Coin Vault

9050-066-001

9050-066-001

Screw, #10B x 1/2

9545-008-026

9545-008-026

Chute-Coin

9119-032-001

9119-032-001

x|

Screw, 10B x 1/4

9545-008-001

9545-008-001

Bracket, Side Panel under front panel

9029-263-001

9029-263-001

Nut, Hex (to tub front)

8640-413-002

8640-413-002

Screw, #10B x 1/2

9545-008-026

9545-008-026

Panel, Control (Mounts Nameplate)

9989-557-001

9989-558-001

Screw, Control Panel to Sides

9545-008-026

9545-008-026

Nameplate Decal, Control Panel (Blue)

9412-209-002

9412-211-002

Nameplate Decal, Control Panel (Black)

9412-209-001

9412-211-001

Label-Nameplate, RH (Blue)

8502-744-002

Label-Nameplate, RH (Black)

8502-744-001

Stop Button Mounting Plate

9452-725-001

9452-725-001

Kit-Stop button with harness & Switch

9732-223-001

9732-223-001

Acceptor, Coin-Optical switch w/harness

9021-092-002

9021-092-002

Retainer-Dual coin Acceptor

9486-149-001

9486-149-001

Screws, Coin Acceptor

9545-053-002

9545-053-002

Panel Assy, Front

9454-893-001

9454-894-001

Trim Edge Protector

9578-092-005

9578-092-005

Screw, Hex- To Control Panel

9545-008-026

9545-008-026

Nut, Spring- To Control Panel 10/32

8640-442-001

8640-442-001

Screw, Flat Head- Front to Sides

9545-008-014

9545-008-014

Washer, Finish

8641-585-001

8641-585-001

Nut, Spring-To Front Panel

8640-442-001

8640-442-001

Label, Door Opening-Blue

8502-757-002

8502-757-002

Label, Door Opening-Black

8502-757-001

8502-757-001

Label, Warning Risk of Injury-Blue

8502-759-002

8502-759-002

Label, Warning Risk of Injury-Black

8502-759-001

8502-759-001

Rl NININIRAINNIPRrIRAINNIPR,rlRrlR,rlR,rlR,rlRrD= NIRRT~~~ ]N

Key Description T350 T450 QTY
16 | Bumper-Loading door 9051-055-001 | 9051-055-001 1
& Nut, 1/4-20 UNC, 2B 8640-414-003 | 8640-414-003 1
17 | Door, Lower Service (includes handle & Rivits) 9960-286-001 | 9960-286-002 1
18 | Handle (bumper guard) 9244-086-001 | 9244-086-002 1
* Rivet 9491-009-003 | 9491-009-003 4
19 | Screw Mtg., Flat Head 9545-008-030 | 9545-008-030 | 2
20 | Washer, Finish 8641-585-001 | 8641-585-001 2
& Nut, Spring 8640-399-008 | 8640-399-008 | 2
21 | Coin Box Assy, Blue 9807-099-002 | 9807-099-002 1
21 | Coin Box Assy, Black 9807-099-004 | 9807-099-004 1

Part # 8533-115-001 11/21

=
)
3
=
5
@

Part # 8533-115-001 11/21 0



Accessories

Harnesses | Assemblies

Cabinet &
Front Panel

View

& Bearings

w
(i°}
()}
(1]
iy
()]
<
£
=
O

Water Inlet & | Chassis | Loading

Rear Channel

Electrical
Components

23

Key Description
22 | Panel Top, Assembly (includes catch)

T350
9989-498-002

T450
9989-563-004

Cabinet and Front Panel Group Part # by Model Continued

Notes

=
)
3
=
5
@

& Catch, Top Panel

9086-017-001

9086-017-001

* Rivit-Catch, Top Panel

8638-190-009

8638-190-009

23 | Lock, Top (w/Key)

8650-012-003

8650-012-003

* Lock Spacer

9538-189-001

9538-189-001

E N Y S

& Key, Top- # 6324

6292-006-007

6292-006-007

* Cam, Lock-Top

9095-049-001

9095-049-001

* Nut, 9/32 - 28 Hex

8640-426-001

8640-426-001

* Washer Flat 5/16

8641-581-008

8641-581-008

24 | Screw, Locator

9545-008-023

9545-008-023

25 | Plastic Sleeve, Locator

9355-001-001

9355-001-001

26 | Locator Post

9467-024-001

9467-024-001

* Nut, Locator Post

8640-411-003

8640-411-003

27 | Door, Dispenser

9108-095-005

9108-095-005

28 | Post, Door Mounting

9467-025-001

9467-025-001

&4 Pin, Plain-SS

9451-191-001

9451-191-001

* Screw, Disp.Post Mtg

9545-045-002

9545-045-002

29 | Dispenser, Soap

9122-005-004

9122-005-004

30 | Gasket, Dispenser

9206-416-001

9206-416-001

& Nut,Spring-S5

8640-399-007

8640-399-007

31 | Screw, Disp. Mtg

9545-008-012

9545-008-012

& Flow Restrictor

9475-002-002

9475-002-002

* Plastic Plug 1 1/2"-(inside cylinder)

9456-041-007

9456-041-007

& Hose-Dispenser outlet

9242-450-002

9242-450-002

32 | Bracket, Side Panel under front panel

9029-263-001

9029-263-001

Rl |~ INIRARIBDIR,]R,]DININIEININININ|IR,Rr]~]—

33 | Nut, Hex (to tub front)

8640-413-002

8640-413-002

Part # 8533-115-001 11/21

Part # 8533-115-001 11/21 o



Kits & |5 ccessories

Wiring
Harnesses | Assemblies

Cabinet &
Front Panel

Rear
View

Cylinder, Seals,
& Bearings

Door
Door Lock

Water Inlet & | Chassis | Loading
& Drain

Electrical
Components| Rear Channel

Control
Panel

Rear View Access Part # by Model

Panel Assy., Back

9454-632-001

Description

1 | Drive Motor, 3 Phase (Inverter duty) 9376-307-001 | 9376-319-001 1
2 | Pulley, Motor 9453-180-001 | 9453-181-001 1
* | Set Screw,Sqg.Hd(motor pulley) 9545-028-015 | 9545-028-015 2
3 | Rod, Motor Mtg 9497-222-002 | 9497-222-002 1
4 | Screw (end of motor rod) 9545-029-005 | 9545-029-005 1
* | Lockwasher (end of motor rod) 8641-582-014 | 8641-582-014 1
5 | Motor Bushing (Rubber) 9053-082-001 | 9053-082-001 | 2
6 | Clamp-Worm, 316SS, 1.5" (for Rubber bushing) 8654-117-019 | 8654-117-019 2
7 | Strap Bracket, Motor Tension 9029-206-001 | 9029-206-002 1
8 | Nut, Strap to Motor 10/32 UNF 8640-413-002 | 8640-413-002 | 1
* | Washer #10 8641-581-006 | 8641-581-006 1
9 | Spring, Belt Tension 9534-319-002 | 9534-319-002 1
10 | Pulley, Driven 9453-168-005 | 9453-168-006 1
* | Tolerance Ring  driven pulley 9487-234-001 | 9487-234-003 1
11 | Screw 1/2-13x1 1/4” 9545-017-009 1
11 | Screw 5/8-11x1/1/2" Driven pulley 9545-060-001 1
12 | Lockwasher 1/2” 8641-582-016 1
12 | Lockwasher 5/8" 8641-582-018 1
13 | Washer, Flat 1/2” 8641-581-026 1
13 | Washer, Flat 5/8x2 1/4" 8641-581-032 1
14 | Drive Belt 9040-079-004 | 9040-079-005 | 1
15 | Channel, Rear 9947-025-001 | 9947-026-001 1
16 | Screw Mtg rear channel 9545-008-026 | 9545-008-026 | 4
* | Nut, Spring Rear Channel MTG 8640-399-008 | 8640-399-008 | 4
17 | Cover, Power Terminal Block 9074-267-001 | 9074-267-001 1
18 | Screw, 9545-008-026 | 9545-008-026 | 1
19 | Hose, Overflow Vent Top 9242-463-002 | 9242-463-003 1
20 | Clamp, Hose Vent 8654-117-008 | 8654-117-008 2
21 | Hose, Overflow to drain 9242-449-002 | 9242-449-002 1
22 | Clamp, Hose overflow to drain 8654-117-018 | 8654-117-018 2
23 | Hose, Pressure Switch 9242-175-000 | 9242-175-007 1
* | Clamp, Pressure Switch Hose 8654-117-015 | 8654-117-015 1
* | Vaccuum Breaker Mtg Bracket 9029-266-001 | 9029-077-001 1
* | Vaccum Breaker ALL 9610-001-001 | 9610-001-001 1
* | Clamp, Hose to Vacuum Breaker 8654-117-008 | 8654-117-014 1
24 | Hose, Vacuum Breaker to tub 9242-458-001 | 9242-458-002 1
25 | Plastic Plug 7/8" Electrical Connection 9456-041-006 | 9456-041-006 2
26 | Bushing, 7/8 9053-067-002 | 9053-067-002 | 1

1

1

Panel Assy., Back, Upper

9444-014-001

Panel Assy., Back, Lower

9444-013-001

Screw Panel Mtg.#10Bx1/2"

9545-008-026

9545-008-026

10

Nut, Spring

8640-399-004

8640-399-004

Screw, To Base-1/4x3/4

9545-030-002

9545-030-002

Part # 8533-115-001 11/21

23

11, 12, 13

14

buijpuey

Part # 8533-115-001 11/21 @



Accessories

Description

Bearings and Seal Kit

Cylinder, Seals & Bearings Part # by Model

9732-219-008

9732-219-005

* | Housing, Bearing- Assembly (items #2-#6)

9803-179-003

9803-186-001

Housing, Bearing

9241-169-002

9241-180-002

Bearing, Front (LARGE)

9036-159-009

9036-159-005

Bearing, Rear (SMALL)

9036-159-008

9036-159-004

Spacer, Bearing

9538-158-001

9538-167-001

9487-238-001

9487-238-003

Harnesses | Assemblies

Tub Back Mating Ring

9487-261-002

9487-261-003

Seal, Large

9532-140-009

9532-140-009

2
3
4
5
6 | Ring, Bearing Retainer
7
8
9

Seal, Small

9532-140-003

9532-140-006

10 | Ring, Seal Mounting

9950-042-001

9950-048-001

Cabinet &

11 | Back Assy, Tub 2 piece

9732-016-001

9962-013-002

Front Panel

12 | Bolt, Tub End of Bearing Housing (1/2" x 1 1/4")

9545-017-009

12 | Nut 1/2

8640-417-005

View

12 | Flat washer 1/2" (ext. tooth)

8641-581-034

12 | Bolt 5/8-11x1 1/2” Tub end of bearing housing

9545-060-001

12 | Washer-Flat, 5/8"

8641-581-040

12 | Lockwasher 5/8”

8641-582-018

12 | Nut 5/8”

8640-425-001

13 | Support Arm Assy, Bearing Housing

& Bearings

9991-057-002

9991-056-002

Cylinder, Seals,

14 | Bolt Pulley End of Bearing Housing (3/8” x 1 1/2")

9545-029-003

14 | Nut, Flange Locking 3/8"

8640-415-004

14 | Bolt Pulley end of bearing housing (7/16-14x2")

9545-059-002

14 | Nut, Flange Locking 7/16"

8640-416-005

15 | Pulley, Driven

9453-168-005

9453-168-006

* | Ring, Tolerance

9487-234-001

9487-234-003

16 | Washer 1/2”

8641-581-026

16 | Washer 5/8"

8641-581-032

17 | Bolt 1/2-13x 1 1/4”

9545-017-009

17 | Bolt 5/8-11x11/2"

9545-060-001

18 | Lockwasher 1/2" Ext. tooth

8641-582-016

18 | Lockwasher 5/8 Ext. tooth

8641-582-018

* | Cylinder Assy Before Serial # W1.20190.XXX

9732-354-002

9732-354-004

* | Cylinder Assy After Serial # W1.20190.XXX

9848-164-001

9848-166-001

* | Tub and Cylinder Assy.

9869-029-001

9869-031-001

* | Tub Assembly

9930-160-001

9930-162-001

Lo B I I I I B I B I N e (e W el e ) e I e )N e N (o) e NN o) e TN e N e NN I I N I I I I I B I B

Water Inlet & | Chassis | Loading

Rear Channel

Electrical
Components

@ Part # 8533-115-001 11/21

16, 17, 18

buijpuey

Part # 8533-115-001 11/21 @



Accessories

16

LI,

. It.lllll.l.ll

—H
0

18

Door Lock Part # by Model

9885-031-001

10

9885-031-001

Door Lock Part # by Model Contuied

Key Description

10 | Screw, Hx. 10-32 x 1” 9545-012-020 | 9545-012-020 1
11 | Nut, Elastic Stop 10-32 8640-413-004 | 8640-413-004 | 2
12 | Spring, Return 9534-364-001 | 9534-364-001 | 2
13 | Pin, Guide 9451-193-001 | 9451-193-001 1
14 | Ring, Retaining 9487-200-005 | 9487-200-005 1
15 | Washer 8641-581-031 | 8641-581-031 1
16 | Switch, Latching Sensing 9539-461-008 | 9539-461-008 1
17 | Shield, Switch 9550-169-003 | 9550-169-003 | 3
18 | Screw 4-40 x 5/8" 9545-020-001 | 9545-020-001 | 2
18 | Nut, Twin 4-40 8640-401-001 | 8640-401-001 | 1
19 | Switch, Locking Sensing 9539-461-007 | 9539-461-007 2
20 | Actuator, Switch Locking 9008-006-003 | 9008-006-003 | 1
21 | Screw 4-40x 1 1/8” 9545-020-003 | 9545-020-003 | 2
21 | Nut, Twin 4-40 8640-401-001 | 8640-401-001 | 1
* | Spacer Sensor 9538-182-001 | 9538-182-001 *
22 | Pin, Dowel 9451-181-004 | 9451-181-004 1
* | Shim, Door Lock, Thin 9552-037-001 | 9552-037-001 | AR
* | Screw, Lock mtg 1/4"-20 x 3/4” 9545-018-004 | 9545-018-004 | 3
* | Lockwasher 1/4” Ext tooth 8641-582-007 | 8641-582-007 3
* | Harness Door-Switches, P4 9627-791-003 | 9627-791-003 1
Switch, Door Hinge 9539-492-001 | 9539-492-001 1
Wire Assy, Red 8220-063-025 | 8220-063-025 | 1

9982-346-001

9982-346-001

8641-581-030

8641-581-030

9008-005-001

9008-005-001

9732-346-002

9732-346-002

8641-569-003

8641-569-003

9487-200-004

9487-200-004

9029-163-001

9029-163-001

8640-413-002

8640-413-002

9534-364-002

9534-364-002

")
9 13
)
£
§ 14
< 12
w 7
()]
7}
7}
(]
£ 21
[}
I
-] 2 19
= ©
Un
c 33
Els 2
O 17—
&3
g0
>
')
)
)
n £
I: =
39 1
c om
= -]
O
5%
as
[=)]
=5
T 8
3 (a]
Key Description
g 33 | Lock Assy, Complete (#1-22) (includes #1 thru #22)
E 1 | Plate Assy, Door Lock
O 2 | Washer, Flat
) = 3 | Actuator, Latching Switch
E, E 4 | Pawl, Locking
ISl 5 | Washer, Spring
E ; 6 | Ring, Retaining
; &) 7 | Bracket Switch
8 | Nut, Hex 10-32 UNF
9 | Spring, Actuating
* | Door Stud Pin, 3/16” x 3/4"

9451-181-004

9451-181-004

= et SR i T e T e G

Electrical
Components

@ Part # 8533-115-001 11/21

Part # 8533-115-001 11/21 @

buijpuey



Kits & | ccessories

Wiring
Harnesses | Assemblies

Cabinet &
Front Panel

Rear
View

Cylinder, Seals,
& Bearings

Door
Lock

Door

Key Description
* | Actuator Assembly (Includes 1-12, Rod NOT included)

Gear Motor Door Lock Assembly

2

9892-015-001

Notes

=
)
3
=
5
@

9892-015-001

Bracket Assy, Slide Lock Actuator

9985-190-001

9985-190-001

Bracket Assy, Slide - Unlock

& Drain

9985-189-001

9985-189-001

Bracket Slide Lock

9029-204-001

9029-204-001

Spacer, Plastic

9538-157-021

9538-157-021

Arm - Door Lock

9001-063-001

9001-063-001

Thermoactuator - Door Lock Relay 120v

9586-001-001

9586-001-001

Spring - Extension

9534-350-001

9534-350-001

Water Inlet & | Chassis | Loading

Rear Channel

Motor & Gear Assembly 120v

9914-137-015

9914-137-015

C|o|N|oju|h|lWIN]|—

Screw -Hxwshrhdslsems, 6-32 x 3/16

9545-044-003

9545-044-003

10 | Cross Recessed PAn Hd Tapping screw

9545-031-011

9545-031-011

Screw - hxwshdsl, 10-24 - 1.25f, ctd

9545-046-007

9545-046-007

12 | Standoff-Wire

9527-007-001

9527-007-001

Electrical
Components

* | Rod, Door Lock

9497-225-011

9497-225-012

* | Harness, Door Lock/Drain, P17

9627-796-001

9627-796-001

Il el B N N e S o NI I AN S I

Control
Panel

@ Part # 8533-115-001 11/21

Part # 8533-115-001 11/21 @



8
. g
g Loading Door Part # by Model 5 a
<
2 g
.g Key Description i g
8 * | Loading Door, Complete #1-10 9960-308-001 | 9960-309-001 | 1 E S
2 1 | Loading Door, Ring 9487-264-002 | 9487-265-002 1
@ 2 | Gasket, Loading Door 9206-411-002 | 9206-419-001 1
§ 3 | Window, Loading Door 9635-018-001 | 9635-016-001 1
q=) * | Shaft Assy, Locking (includes 4 thru 7) 9913-136-001 | 9913-136-001 1
i 4 | Shaft, Door Locking 9537-195-002 | 9537-195-002 1
— 5 | Cam, Locking 9095-051-001 | 9095-051-001 1
] 2 6 | Pin, Groove (1 1/4) 9451-181-005 | 9451-181-005 1
§ E 7 | Pin, Groove (3/4) 9451-181-004 | 9451-181-004 1
% g 8 | Spring, Lock Cam 9534-360-002 | 9534-360-002 | 1
o t 9 | Handle, Door 9244-091-001 | 9244-091-001 1
10 | Pin, Door Handle (groove) 9451-181-005 | 9451-181-005 1
E 11 | Door Hinge Assembly Mounts to Tub Front 9955-030-001 | 9955-030-001
> * | Shim, Loading Door Hinge (Thin) 9552-036-001 | 9552-036-001 2
@ * | Screw, 5/16-18x3/4 9545-014-009 | 9545-014-009 | 3
T.‘j g * | Lock Washer, 5/16 8641-582-009 | 8641-582-009 | 3
Ul E 12 | Leaf Assembly-Hinge, Top 9845-008-001 | 9845-008-001 1
g g 13 | Leaf Assembly-Hinge, Bottom 9845-005-002 | 9845-005-002 1
é ] * | Screw, 5/16x5/8 9545-056-002 | 9545-056-002 | 3
5 14 | Bumper-Loading Door 9051-055-001 | 9051-055-001 1
* | Nut, 1/4, 20UNC, 2B 8640-414-003 | 8640-414-003 | 1

t
gi‘a
as

Door

Water Inlet & | Chassis | Loading

Rear Channel

Electrical
Components

@ Part # 8533-115-001 11/21 Part # 8533-115-001 11/21 @



Accessories

Harnesses | Assemblies

Cabinet &
Front Panel

View

Cylinder, Seals,
& Bearings

(=)}
=
©

(1]

(=]
|
i

(7]

()]

()
K
(O
]
)
2

o
=]

™

(]
]
s

)
=
=
]
£
(8]
]
]
Q
(-4

Electrical
Components

Description

Loading Door Hinge 180 Degree Opening

Drain Valve Group Part # by Model

Key Description T350 T450 QTY
1 | Valve, Drain (includes #2 thru #11) 9379-199-001 | 9379-202-001 1
2 | Body, Valve (w/ball) 9064-068-002 | 9064-072-001 | 1
3 | Motor & Gear Train (complete) 9914-137-020 | 9914-137-023 1
4 | Plate, Motor Mtg 9452-538-001 | 9452-538-001 | 1
5 | Screw 8639-994-001 | 8639-994-001 | 3
6 | Spring, Drive 9534-340-001 | 9534-339-001 1
7 | Screw 9545-054-001 | 9545-054-001 | 2
8 | Screw 9545-054-002 | 9545-054-002 | 1
9 | Seal, V Packer 9532-134-001 | 9532-134-001 2
10 | Washer 8641-584-001 | 8641-584-001 1
11 | Pin, Main Drive 9451-196-001 | 9451-196-001 1
* | Plate (spacers needed for replacement motor mtg. plate) 9538-149-001 | 9538-149-001 4
12 | Kit - Seal Replacement 9732-327-001 | 9732-327-001 1

Door Hinge Assembly (mounts to tub front) 9955-030-001 | 9955-030-001 1
* | Shim, Loading Door Hinge (Thin) 9552-036-001 | 9552-036-001 2
* | Screw, 5/16-18x3/4 9545-014-009 | 9545-014-009 3
* | Lock Washer, 5/16 8641-582-009 | 8641-582-009 3
2 | Leaf Assembly-Hinge, Top 9845-008-001 | 9845-008-001 1
3 | Leaf Assembly-Hinge, Bottom 9845-005-002 | 9845-005-002 1
4 | Screw, 5/16x5/8 9545-056-002 | 9545-056-002 3
* | Red Wire (Door Close Switch) 8220-063-025 | 8220-063-025 1
* | Black Wire (Door Close Switch) 8220-063-026 | 8220-063-026 1
5 | Switch, Door Hinge Close (Plunger) 9539-492-001 | 9539-492-001 1
6 | Door Ring 9487-264-002 | 9487-265-002 1
7 | Gasket, Door Glass 9206-411-002 | 9206-419-001 1
8 | Window, Cloths 9635-018-001 | 9635-016-001 1
9 | Trim Edge Protector 9578-092-004 | 9578-092-005 1
* | Bumper-Loading Door 9051-055-001 | 9051-055-001 1
* | Nut, 1/4, 20UNC, 2B 8640-414-003 | 8640-414-003 1

Part # 8533-115-001 11/21

9, 10,11

=
)
3
=
5
@

Part # 8533-115-001 11/21 e



0
(]
=
o
0
7]
(]
Q
Q
<

Harnesses | Assemblies

Cabinet &
Front Panel

Cylinder, Seals,| Rear
& Bearings View

Door
Lock

Door

Water Inlet & | Chassis | Loading

Rear Channel

Electrical
Components

Chassis and Drain Part # by Model

Key Description

1 | Base Assy,Frame 9945-119-002 | 9945-141-002 1

2 | Outer Tub Assy 9930-160-001 | 9930-162-001 1

3 | Tub & Cylinder Assy 9869-029-002 | 9869-031-001 1

4 | Ring Assy, Tub Mtg-Front 9950-057-002 | 9950-051-004 | 1

5 | Bolt, 1/2-13x1 1/4 (Ring to Base) 9545-017-009 4

5 | Nut, Wizlock, 1/2-13 (Ring to Base) 8640-417-005 4

5 | Bolt, 5/8-11x1 1/2 (Ring to Base) 9545-060-001 | 4

5 | Nut, Wizlock, 5/8-11 (Ring to Base) 8640-425-001 | 4

* | Ring Assembly, Tub Mounting, Rear 9950-046-002 | 9950-056-002 | 1

6 | Back Ass'y, Tub 9962-016-001 | 9962-013-002 1

8 | Bolt, 3/8-16x1 1/2 9545-029-003 12
8 | Nut, Wizlock, 3/8-16 8640-415-004 12
8 | Bolt, 7/16-14 x 2 9545-059-002 | 12
8 | Nut, Wizlock, 7/16-14 8640-416-005 | 12
8 | Lockwasher 8641-582-018 4

8 | Nut, Hex 5/8-11 8640-425-001

* | Shim, Support Assembly (thin) 9552-038-003 | 9552-038-001 | AR
9 | Hose, Tub to Drain Valve 9242-468-001 | 9242-456-001 1

10 | Clamp, Hose (Tub to Drain Valve) 8654-117-014 | 8654-117-014 2

11 | Valve, Drain 9379-199-001 | 9379-202-001 1

12 | Hose, Drain Valve to Tube 9242-451-002 | 9242-457-001 1

13 | Clamp, Hose (Drain Valve to Tube) 8654-117-014 | 8654-117-014 2

14 | Bracket, Drain Valve 9029-005-001 1

* | Screw, Valve to Bracket 12ABx1/2 9545-008-026 | 9545-008-026 2

15 | Tube Assy, Drain 9915-125-002 | 9915-119-002 1

16 | Screw Tube (Bracket to Base 1/4Bx3/4 9545-030-002 | 9545-030-002 | 2

17 | Hose, Overflow to drain 9242-449-002 | 9242-449-002 1

18 | Clamp, Overflow Hose 8654-117-015 | 8654-117-015 1

19 | Fill Hose, Vacuum Brkr. to Tub 9242-458-001 | 9242-458-002 1

* | Dispenser Soap 9122-005-004 | 9122-005-004 1

* | Gasket, Dispenser 9206-416-001 | 9206-416-001 1

* | Nut Spring SS 8640-399-007 | 8640-399-007 | 4

20 | Hose, Dispenser to Tub 9242-450-002 | 9242-450-002 1

* | Clamp, Dispenser Hose 8654-117-008 | 8654-117-008 2

21 | Hose, Pressure Switch 9242-175-000 | 9242-175-007 1

* | Clamp, Pressure Switch Hose 8654-117-015 | 8654-117-015 1

Part # 8533-115-001 11/21

Chon

BT
-~
L 1§ u‘g'__f: _ =

—

buijpuey

Part # 8533-115-001 11/21 @



Accessories

Notes

Kits &

Wiring

Harnesses | Assemblies

Cabinet &

View |Front Panel

Rear

& Bearings

w
(i°}
(V]
(1]
iy
()]
=]
£
=
O

Door
Lock

Door

& Drain

Water Inlet Valve Breakdown Part # by Model

Water Inlet & | Chassis | Loading

Electrical

Components| Rear Channel

Panel

Control

Key Description T350 T450 QTY
* | Valve, Water Inlet (includes 1 thru 6) 9379-183-012 | 9379-183-012 2
1 | Screen, Inlet end of valve 9555-056-001 | 9555-056-001 2
2 | Coil Assy., 120 V Invensys 9089-017-001 | 9089-017-001 2
3 | Diaphragm Invensys (Viton) 9118-049-002 | 9118-049-002 2
3 | Diaphragm Invensys (EPDM) 9118-049-001 | 9118-049-001 2
3 | Diaphragm Invensys (EPDM NSF) 9118-049-003 | 9118-049-003 2
4 | Guide, Solenoid Invensys 9211-021-002 | 9211-021-002 2
5 | Armature Invensys 9015-008-001 | 9015-008-001 2
6 | Spring, Armature Invensys 9534-298-001 | 9534-298-001 2

@ Part # 8533-115-001 11/21

Part # 8533-115-001 11/21 e

ejeq

o
)
3
=
=
@

sped




Kits & | ccessories

Wiring
Harnesses | Assemblies

Cabinet &
Front Panel

Rear
View

Cylinder, Seals,
& Bearings

Door
Door Lock

Water Inlet & | Chassis | Loading
& Drain

Electrical
Components| Rear Channel

Control
Panel

26

Water Inlet & Rear Channel

Description
1 | Channel Assembly, Rear 9947-025-001 | 9947-026-001 1
2 | Screw, #10B x 1/2 9545-008-026 | 9545-008-026 4
* | Nut, Spring 8640-399-007 | 8640-399-007 4
3 | Mounting Plate Water Valves 9452-813-001 | 9452-813-001 1
* | Nut-Elastic stop, #10-32 8640-413-002 | 8640-413-002 2
5 | Valve, Water Inlet (dual outlet) (see Water Inlet Valve Breakdown for individual 9379-183-012 | 9379-183-012 2
parts)
6 | Screw, Valve Mtg 9545-008-026 | 9545-008-026 4
* | Wire-Assy, Jumper, Yellow 8220-123-001 | 8220-123-001 1
8 | Shield over Water Valves Plastic 9550-194-001 | 9550-194-001 1
* | Push Clip 9083-121-001 | 9083-121-001 2
10 | Vacuum Breaker 9610-001-001 | 9610-001-001 1
* | Bracket, Vacuum Breaker 9029-266-001 | 9029-077-001 1
* | Vacuum Breaker Cap (Red) 0935-135-002 | 0935-135-002 *
11 | Screw, #10B x 1/2 9545-008-026 | 9545-008-026 4
* | Clamp, Hose to Vacume Braker 8654-117-014 | 8654-117-014 1
* | Hose, Vacuum Breaker to Tub 9242-458-001 | 9242-458-002 1
* | Clamp, Tub End 8654-117-009 | 8654-117-009 1
12 | Hose, Valve to Vac. Braker 9242-453-020 | 9242-453-020 4
* | Hose, Cold, Vac. Brkr. dispenser 9242-453-007 | 9242-453-016 1
* | Hose, Hot, Vac. Brkr. dispenser 9242-453-020 | 9242-453-017 1
* | Clamp, Hose-Worm 8654-117-015 | 8654-117-015 12
14 | Hose, overflow Suds 9242-463-003 | 9242-463-003 4
* | Clamp, Hose-Spring (overflow to tub back) 8654-117-018 | 8654-117-018 2
15 | Plate Assembly, Drive Mounting 9452-847-001 | 9452-847-001 1
* | Nut-#10-32UNF, 2B 8640-413-002 | 8640-413-002 4
17 | VFD Delta MS300 9375-034-003 | 9375-035-003 1
* | VFD Cooling Fan 9189-015-001 | 9189-016-001 1
* | Key Pad-Display Delta MS300 9150-058-001 | 9150-058-001 1
18 | Cable-Data, Communication 9806-025-001 | 9806-025-001 1
19 | Bushing, 7/8 9053-067-002 | 9053-067-002 1
20 | Clip Strain Relif 8618-037-001 1
21 | Plug, 7/8 9545-041-006 | 9545-041-006 1
22 | Bracket, Terminal-Mounting 9029-265-001 | 9029-265-001 1
23 | Screw, #10B x 1/2 9545-008-026 | 9545-008-026 4
24 | Label-Warning 8502-639-001 | 8502-639-001 1
25 | Strip-Terminal Marker 9558-025-001 | 9558-025-001 1
26 | Terminal Block 9897-033-002 | 9897-033-002 1
27 | Screw-Phillips, 6ABx3/4 9545-031-010 | 9545-031-010 2
28 | Harness-Power, Terminal Block 9627-747-003 | 9627-747-003 1
29 | Bushing, 1” 9053-067-004 | 9053-067-004 1
30 | Terminal Lug, Solderless 8652-134-001 | 8652-134-001 1
31 | Lock-Washer Extooth #10 8641-582-006 | 8641-582-006 1
31 | Screw, #10-32 TTX 1/2 GRN 9545-008-027 | 9545-008-027 1
32 | Bushing, 3/4 9053-067-001 | 9053-067-001 1
33 | Braking resistors (200 ohm) 9483-004-002 | 9483-004-002 2
34 | Screw-#10Bx1/2 9545-008-026 | 9545-008-026 4

Part # 8533-115-001 11/21

19

20 21 2322 30 3132

1
24 25 27

Key Description
35

Wire Assy, Jumper

12
15 18 17

26 6

2¢ 1 14

T350
8220-117-002

T450
8220-117-002

36

Screw, #6-32x5/16

9545-044-006

9545-044-006

37

Nut, #6-32

8640-411-003

8640-411-003

*

Cover Controls

9074-267-001

9074-267-001

*

Screw-#10Bx1/2

9545-008-026

9545-008-026

*

Label-Warning, Notice

8502-761-001

8502-761-001

Rl DIN

=
)
3
=
5
@

Part # 8533-115-001 11/21 @



Kits & | ccessories

Wiring
Harnesses | Assemblies

Cabinet &
Front Panel

Rear
View

Cylinder, Seals,
& Bearings

Door
Door Lock

Water Inlet & | Chassis | Loading
& Drain

Electrical
Components| Rear Channel

Control
Panel

Key Description
1 | Trough Assy,Control 208-240 volt (all parts below 7-28 & trough)

9857-255-001

9857-257-001

* | Trough only

9839-018-001

9839-018-001

* | Screw, Trough Sides

9545-008-026

9545-008-026

* | Lockwasher Exttooth #10

8641-582-006

8641-582-006

2 | Angle Support Trough

9003-337-001

9003-337-001

*

Screw, Trough Bracket

9545-008-026

9545-008-026

Screw GRN. #10-32x 1/2"

* | W

9545-008-027

9545-008-027

Lockwasher #10

8641-582-006

8641-582-006

Transformer, Control 208/240 (Secondary Voltage to 115 volts)

8711-004-001

8711-004-001

Screw, Mtg #10Bx1/2"

9545-008-026

9545-008-026

S S

Lockwasher #10

8641-582-006

8641-582-006

Wire Assy-BLK/RED, 8 1/2”

8220-001-230

8220-001-230

Wire Assy-BLK/BLUE, 8 1/2”

8220-001-231

8220-001-231

Terminal Block Assy, POWER

9897-026-004

9897-026-004

¥|O|N|O

Screw, Mtg 8Bx3/8"

9545-045-012

9545-045-012

9 | Wire Assy, RED, #36, 7”

9631-381-018

9631-381-018

10 | Fuse Holder

9200-001-002

9200-001-002

* | Fuse 1.5 amp

8636-018-001

8636-018-001

* | Label Fuse 1.5 amp

8502-716-001

8502-716-001

11 | PCB assembly Relay Main

9473-006-001

9473-006-001

* | Support-PCB, 3/8 Edge Holding

9548-285-001

9548-285-001

12 | Harness Drain/Therm/Sol, P17

9627-796-001

9627-796-001

13 | Screw GRN. #10-32x 1/2”

9545-008-027

9545-008-027

* | Lockwasher #10

8641-582-006

8641-582-006

* | Lug, Grounding

8652-130-037

8652-130-037

14 | Harness P19/Water Valve

9627-795-003

9627-795-003

15 | Harness P8/P16

9627-794-001

9627-794-001

16 | Harness P20/P21

9627-793-001

9627-793-001

17 | Bushing , Wire 7/8

9053-067-002

9053-067-002

18 | Standoff Twistlock

9527-002-002

9527-002-002

21 | Harness P5/Pressure

9627-908-003

9627-908-005

* | Harness Doorlock, Switch P4/P15

9627-791-003

9627-791-003

22 | Transformer, (Step Down)120VAC / 24 VAC 50/60hz

8711-009-006

8711-009-006

23 | Screw, Transformer #8Bx1/4"

9545-045-001

9545-045-001

* | Lockwasher #6 exttooth

8641-582-005

8641-582-005

24 | PCB assembly Control /Display

9473-010-001

9473-010-001

* | Kit-Pressure Sensor, Electronic

9732-314-001

9732-314-001

25 | Kit-Repaacement, Pressure Sensor (only)

9732-315-001

9732-315-001

* | Support-PCB, 3/8", Edge Holding

9548-285-001

9548-285-001

el i el B DS E SR I 0 B S ST S S I IS I I i e I I BV I IOV I IO I IS (S SN IO e I I OV BT B N AN T

Part # 8533-115-001 11/21

Electrical Compon

= ——— ol b il

Electronic Pressure Sensor

ents - Top Compartment

buijpuey

Part # 8533-115-001 11/21 @



Accessories

Harnesses | Assemblies

Cabinet &
Front Panel

View

Rear

Cylinder, Seals,
& Bearings

Door
Door Lock

Water Inlet & | Chassis | Loading

Rear Channel

Electrical
Components

Description
Panel Control Assembly(panel only)

Control Panel Part # by Model

9989-557-001

9989-558-001

Screw, to Side Panels 5/16, Hxwshrhdundct #10Bx 1/2”

9545-008-026

9545-008-026

Plate-Latch, Top

9452-625-001

9452-625-001

Nut, #8-32

8640-412-005

8640-412-005

Post Locator Top

9467-024-001

9467-024-001

Nut Hexkeps #6-32

8640-411-003

8640-411-003

Locator Panel

9355-001-001

9355-001-001

Screw FillHDCR 10Bx1/2"” Guide

9545-008-023

9545-008-023

Spacer Pushbutton (Micro)

9538-192-001

9538-192-001

Pushbutton Control (coin)[Blue]

9035-062-001

9035-062-001

Pushbutton Control (coin)[Black]

9035-062-002

9035-062-001

Retainer Pushbutton (Micro)

9486-150-001

9486-150-001

Nut Hexelasticstop #4-40

8640-424-002

8640-424-002

Spacer Plastic #6x9/16

9538-157-018

9538-157-018

PCB assembly Control /Display STOP

9473-010-001

9473-010-001

Nut Elasticstop #6-32

8640-411-002

8640-411-002

Nut-Hexkeps, #6-32

8640-411-003

8640-411-003

Harness LEDPCB

9627-797-001

9627-797-001

Harness Doorlock, Switches P4/P15

9627-791-003

9627-791-003

Spacer Plastic #6x9/16

9538-157-018

9538-157-018

PCB assembly Mode lights

9473-005-001

9473-005-001

Nut Hexkeps #6-32

8640-411-003

8640-411-003

Accecptor-Coin, Optical

9021-092-002

9021-092-002

Retainer, Coin Accecptor

9486-149-001

9486-149-001

Screws, Torx, T-10, 4Bx3/8ss

9545-053-002

9545-053-002

Switch Assembly Emergency Stop (includes wire harness)

9732-223-001

9732-223-001

Spacer Plastic #8x5/16 E-Stop

9538-157-020

9538-157-020

Plate to mount e-stop button

9452-725-001

9452-725-001

Nuts-Hexkeps, #8-32

8640-412-005

8640-412-005

Plastic Shield over main PCB

9550-184-001

9550-184-001

Nuts-Hexkeps, #8-32

8640-412-005

8640-412-005

Nameplate,Control Panel (Blue)

9412-209-002

9412-211-002

Nameplate,Control Panel (Black)

9412-209-001

9412-211-001

Label Name Plate RH (Blue)

8502-744-002

Label Name Plate RH (Black)

8502-744-001

Motor Ass'y, Door Locking (see Door Lock Group for parts breakdown)

9922-015-001

9892-015-001

31 | Nuts-Hexkeps, #8-32 8640-412-005 | 8640-412-005
* | Battery 8612-001-001 | 8612-001-001
32 | Cable, USB 9806-022-001 | 9806-022-001

¥|=lPrlWlRr|lRr|lPrlRr]lPrlWR,R]WIR]INIEININ]I=INIR,IN|RRrlrlOl,rlO|N]PR]R,]R]=INININNINDINI=]BA=

USB Retainer

9486-159-001

9486-159-001

Screw-Torx T10, #4-40x3/8ss

9545-053-002

9545-053-002

N

Part # 8533-115-001 11/21

AEXTER
Rl o

LXENTEIR

=
)
3
=
5
@

Part # 8533-115-001 11/21 @



Accessories

Harnesses | Assemblies

Cabinet &
Front Panel

View

')
(7))
2 o
wn c
I:I—
9 3
=1
;oa
O

Water Inlet & | Chassis | Loading

Rear Channel

Electrical
Components

Labels and Diagrams WCO Models

Notes

=
)
3
=
5
@

Description

Wiring Diagram and Schematic, Coin 9506-872-001 | 9506-873-001 1
Instructions Spin Direction 8507-273-001 | 8507-274-001 1
Transient Voltage Surge Suppressor Infomational 8507-330-001 | 8507-330-001 1
Label High Voltage Warning 8502-614-004 | 8502-614-004 1
Label Fusing & Installation 8502-619-004 | 8502-619-004 1
Label Quality 8511-001-002 | 8511-001-002 | 1
Label, Door Opening-Blue 8502-757-002 | 8502-757-002 |1
Label, Door Opening-Black 8502-757-001 | 8502-757-001 |1
Label, Warning Risk of Injury-Blue 8502-759-002 | 8502-759-002 |1
Label, Warning Risk of Injury-Black 8502-759-001 | 8502-759-001 |1
Manual-Operators 8514-296-001 | 8514-296-001 |1

=
DO HOT TRY TO OPEN DOOR WHEM

THE DEUM IS STILL TURMNING
YOU SEE WATER 1N THE WiNDOW
ANY CYCLE LIGHT IS STILL OM

D

iF POWER IS5 INTERRUPTED

THERE WiLL AE A 2-3 BMNUTE DELAY
REFORE THE DOOA CAN BE OPENED

A

-

P

HEVER ALLOW CHILDREN TO

OPFERATE THE MACHIME

PLAY i OR AFOUND BUACHINE

Part # 8533-115-001 11/21

Part # 8533-115-001 11/21 @



Coin

Handling
v |z
v =
H B S m
A o D £
- Q
C = 2x2
© aSP
0 - = QO O
= (4]
O T ;058
e nthh._L
= = = O C
N S8=s5¢
Oo=x¢c
wn
Q
s}
(@)
=

S9I|qUIBSSY | sossau.eH | [dued JuUoly| MBIIA sbuiieag 3 Noo1 J00q | uieig @ | [Puuey) Jedy [sjusuodwo)| |sued @
S9110SSDY B jouiqe) | Jedy |‘s|eas 4apuljAd| soog | Buipeo | sisseyd |3 I9Jul 493 | [BDHIIDIT | |o43u0)



Accessories

Description

Kits &

Optical Coin Acceptor

Optical Coin Acceptor

9021-092-002

9021-092-002

Replacement Optical Sensor

9801-099-001

9801-099-001

KIT - Electronic Acceptor Conversion for C-Series (USA and Canada)
Contact the Dexter Factory for Other Countries

Kit - Electronic Acceptor
(USA and Canada)

0
9732-301-004

450 Q
9732-301-004 1

Screw, Highth Bar, 3mm

9545-039-002

9545-039-002

Wiring
Harnesses | Assemblies

Cabinet &
Front Panel

Rear
View

Cylinder, Seals,
& Bearings

Door
Door Lock

Water Inlet & | Chassis | Loading
& Drain

Electrical

Components| Rear Channel

Control
Panel

1 | Electronic Coin Acceptor (USA and Canada) 9021-077-001 | 9021-077-001 1
2 Harness for Electronic Coin Acceptor 9627-909-001 | 9627-909-001 1
3 | Transformer 120/18VAC 8711-015-001 | 8711-015-001 1
* | Wire Assembly - Blue 8220-001-338 | 8220-001-338 1
* | Wire Assembly - Orange/White 8220-001-235 | 8220-001-235 1
4 | Coin Chute for Electronic Drop 9119-028-001 | 9119-028-001 1

Nut - Hex Elastic Stop 8640-424-002 | 8640-424-002 1
* | Screw, Torx 9545-020-004 | 9545-020-004 4
* | Screw, Hex 9545-045-001 | 9545-045-001 4
* Label, Informative 6102-017-001 | 6102-017-001 2
* | Label, Warning 8502-730-001 | 8502-730-001 1
* | Instructions, Installation 8507-466-004 | 8507-466-004 1
5 | Coin Chute for Electronic Drop 9119-030-001 | 9119-030-001 1

@ Part # 8533-115-001 11/21

Part # 8533-115-001 11/21 Q



Electronic Acceptor Coin Drop

Accessories

25¢ (NO TOKENS)
NORMAL SENSITITY

90111213 14 15 16

Setting the electronic coin acceptor switches C 0 ‘ 8 AC ce pt@ r S W \tC h S o H‘ N g g
g Some washer models come equipped with an electronic coin acceptor. Follow the instructions below for
{°Mlsetting the switches for the desired country and currencies. E
o) . 3
t o _ . . . United States 2
7] 1. The electronic coin acceptor has switch settings depending on the coins and country. See the table 5
7 below for available values of the left and right coin inputs for the available countries. N oN s Q
< ¢ AND $1 (NO TOKENS)

123456748 910 M 1213 141516 NORMAL SENSHWWY

§ WARNING: turn power off before and leave power off when changing the switches of the OFF OFF
] electronic coin acceptor. N N
£
[}
I

2. Turn power back on and test coins to ensure proper operation. o

ON

$1 (NO TOKENS)
NORMAL SENSITIITY

9011121314 15 16

QFF OFF
ON ON

Cabinet &
Front Panel

25¢, $1 AND .880 TOKEN
NORMAL SENSITIVITY

12345678 910111213141516

OFF OFF
IT- ON oN

12345678 910111213141516

OFF OFF
ON oN

Rear
View

25¢ AND .880 TOKEN
NORMAL SENSITIVITY

$1 AND .880 TOKEN
NORMAL SENSITIVITY

Q0121314 15 16

OFF
oN

& Bearings

.880 TOKEN
NORMAL SENSITIVITY

w
(i°}
()}
(1]
g
()]
<
£
=
O

9011121314 15 16

QFF QFF
ON ON

EMP 500.12 v

Door
Lock

S Y

25¢, $1 AND .990 TOKEN
NORMAL SENSITIVITY

-y i
s
|}

12345678 910111213141516

QFF OFF
N ON

b
LI

o
LN ]
=

L ]
]

]

L]

LE

25¢ AND .390 TOKEN
NORMAL SENSITIVITY

Door

e o
X1 ¥

R T

12345678 910111213141516

OFF OFF

- ON ON
FEERREENN QSDDEEDEN

$1 AND .990 TOKEN
NORMAL SENSITIVITY

Q0T 1213 14 15 16

OFF
oN

.990 TOKEN
NORMAL SENSITIVITY

i 9011121314 15 16

OFF

Water Inlet & | Chassis | Loading

Rear Channel

25¢ — one pulse on left washer/dryer input

$1 — one pulse on right washer/dryer input

880 TOKEN — one pulse on left washer/dryer input
990 TOKEN — one pulse on right washer/dryer input

Electrical
Components

Dip Switches

@ Part # 8533-115-001 11/21 Part # 8533-115-001 11/21 @



ies

Accessor

Coin Acceptor Switch Settings

Canada Canada

ON ON ON
25¢, $1(0LD & NEW), $2(0LD & NEW)
(NO' TOKENS) NORMAL SENSITMTY

Comn Acceptor_Switch Settings

Canada Canada

ON ON

25¢, $1(0LD & NEW), $2(0LD & NEW)
AND 990 TOKEN NORMAL SENSITIVITY

Kits &
Assemblies

25¢, $1(0LD & NEW), $2(0LD & NEW)

AND .880 TOKEN NORMAL SENSITIMITY 25¢, $1(0LD & NEW), $2(0LD & NEW),
172345678 910112131415 16 910111213 14 15 16 : 880 and .990 TOKEN NORMAL

OFF
N

iring

w

Harnesses

OFF
oN

OFF
oN

Cabinet &
Front Panel

OFF
oN

Rear
View

OFF
oN

Cylinder, Seals,
& Bearings

OFF
oN

OFF
oN

OFF
oN

OFF
N

—n

12345678

12385678

12345678

T2345678

TZ345678

OFF
N

I T e
OFF
oN

AT
OFF
ON

910 11 1213 14 18 16

OFF
N

9101112131418 16

OFF
N

9101112731415 16

OFF
N

RN T E
OFF
oN

e 57 18
OFF
oN

910 111213 14 18 16

OFF
N

910 111213 14 18 16

OFF
N

91011 12131415 16

OFF
ON

910111273 1415 16

OFF
N

o
(=}
[=}
(=]
(=]
=
©
(1]
(=]
|
i
(7]
()]
()
K
(O
]
)
2
c
=]
E
()]
]
s

]
£
c
]
£
(]
)
(]
Q
(-4
1]
whd
£
7}
£
o
2
£
o
O

Electrical

910111273 1418 16

OFF

$1(0LD & NEW) AND $2(OLD & NEW)
(NO TOKENS) NORMAL SENSITMITY

25¢ AND $2(0LD & NEW)
(NO TOKENS) NORMAL SENSITMITY

25¢ AND $1(0LD & NEW)
(NO TOKENS) NORMAL SENSITMITY

25¢ (NO TOKENS)
NORMAL SENSITIVITY

$2(0LD & NEW)
(NO TOKENS) NORMAL SENSITMTY

$1(0LD & NEW)
(NO TOKENS) NORMAL SENSITMITY

25¢, $1(NEW ONLY), $2(NEW ONLY)
(NO TOKENS) NORMAL SENSITVITY

$1(NEW ONLY) AND $2(NEW ONLY)
(NO TOKENS) NORMAL SENSITVITY

25¢ AND $2(NEW ONLY)
(NO TOKENS) NORMAL SENSITMVITY

25¢ AND $1(NEW ONLY)
(NO TOKENS) NORMAL SENSITMVITY

$2(NEW ONLY)
(NO TOKENS) NORMAL SENSITMTY

$1(NEW ONLY)
(NO TOKENS) NORMAL SENSITMITY

OFF
ON
"

12345678

OFF
ON

OFF
N

S Iz 197 T 18
OFF
N

ST Iz T e
OFF
N

910 11 1213 14 15 16

OFF
N

910111213 14 15 16

OFF
N

91011121314 15 16

OFF
N

ST 10T B e
OFF
oN

S Iz 197 T 19
OFF
oN

910 1112 13 14 15 16

OFF
N

910 1112 13 14 15 16

OFF
N

910 111213 14 15 16

OFF
N

910111213 14 15 16

OFF
N

910111213 14 15 16

OFF

25¢ — one pulse on left washer/dryer input
$1 — one pulse on right washer/dryer input
$2 — two pulses on right washer/dryer input
880 TOKEN - one pulse on right washer/dryer input
990 TOKEN — one pulse on right washer/dryer input

(OLD & NEW), $2(0LD & NEW)

$1
AND .880 TOKEN NORMAL SENSITIVITY

25¢, $2(0LD & NEW) AND
830 TOKEN NORMAL SENSITIVITY

25¢, $1(0LD & NEW) AND
1880 TOKEN NORMAL™ SENSITIVITY

25¢ AND .880 TOKEN
NORMAL SENSITIVITY

$2(0LD & NEW) AND
880 TOKEN NORMAL SENSITIVITY

$1(0LD & NEW) AND
880 TOKEN NORMAL SENSITIVITY

25¢, $1(NEW ONLY), $2(NEW ONLY)
AND .880 TOKEN NORMAL SENSITIMTY

$1(NEW ONLY), $2(NEW ONLY) AND
880 TOKEN NORMAL SENSITIVITY

25¢, $2(NEW ONLY) AND
880 TOKEN NORMAL SENSITIVITY

25¢, $1(NEW ONLY) AND
.880 TOKEN NORMAL SENSITIVITY

$2(NEW ONLY) AND
880 TOKEN NORMAL SENSITIVITY

$1(NEW ONLY) AND
880 TOKEN NORMAL SENSITIVITY

OFF
on

OFF
on

OFF
on

OFF
on

OFF
on

OFF
on

910 111213 14 15 16 910 1112 13 14 15 15
SENSITIVITY

OFF
N

910 11213 14 15 16

OFF
oN

910 111213 14 18 16

OFF
oN

G101 1273 14 18 16

OFF
oN

910 111273 14 18 16

OFF
oN

810 111213 14 18 16

OFF
oN

810 1 1273 14 18 16

OFF
oN

810 112 13 14 15 16

OFF
oN

810 112 13 14 18 16

OFF
oN

810 11213 14 15 16

OFF
oN

810 1 1213 14 15 16

OFF
oN

810 11213 14 15 16

OFF
oN

810 1 1213 1415 16

OFF

OFF
oN

$1(0LD & NEW), $2(0LD & NEW)
AND 1990 TOKEN NORMAL SENSITVITY

910 1112 13 14 15 16

OFF
oN

25¢, $2(0LD & NEW) AND
.990 TOKEN NORMAL SENSITIVITY

910 1112 13 14 18 16

OFF
oN

25¢, $1(0LD & NEW) AND
.990 TOKEN NORMAL SENSITIVITY

T
OFF OFF
oN oN
NORUAL SINSTMTY -
T BonrniEn
OFF OFF
oN oN

$2(0LD & NEW) AND
990 TOKEN NORMAL SENSITIVITY

910 1112 13 14 18 16

OFF
oN

$1(0LD & NEW) AND
990 TOKEN NORMAL SENSITVITY

T
OFF OFF
oN oN
NG 550 TOXEN KR, SENSTY "y
el
OFF OFF
oN oN

$1(NEW ONLY), $2(NEW ONLY) AND
990 TOKEN NORMAL SENSITIVITY

910 1112 13 14 18 16

OFF
oN

25¢, $2(NEW ONLY) AND
.990 TOKEN NORMAL SENSITIVITY

L -
OFF OFF
N N
,2959% %Qéin%WLAgEDNSWMW " mmun"
- L ..
OFF OFF
N N

$2(NEW ONLY) AND
990 TOKEN NORMAL SENSITIVITY
TR T 18
oFF
ON

$1(NEW ONLY) AND
990 TOKEN NORMAL SENSITIVITY

910 1112 13 14 15 16

OFF

25¢ — one pulse on left washer/dryer input
$1 — one pulse on right washer/dryer input

$2 — two pulses on right washer/dryer input

$1(0LD & NEW), $2(0LD & NEW),
880 AND 1990 TOKEN NORMAL
SENSITVITY

25¢, §2(0LD & NEW), .880 AND
.990 TOKEN NORMAL SENSITIVITY

25¢, §1(0LD & NEW), .880 AND
.990 TOKEN NORMAL SENSITIVITY

25¢, 880 AND .990 TOKEN
NORMAL SENSITIVITY

$2(0LD & NEW), .880 AND
.990 TOKEN NORMAL SENSITIVITY

$1(0LD & NEW), .880 AND
.990 TOKEN NORMAL SENSITIVITY

25¢, §1(NEW ONLY), $2(NEW ONLY),
880 AND 990 TOKEN NORMAL
SENSITIVITY

$1(NEW ONLY), $2(NEW ONLY), 880
AND 990 TOKEN NORMAL
SENSITIVITY

25¢, §2(NEW ONLY), 880 AND
990 TOKEN NORMAL SENSITIVITY

25¢, §1(NEW ONLY), .880 AND
990 TOKEN NORMAL SENSTIVITY

$2(NEW ONLY), .BBO AND
.990 TOKEN NORMAL SENSITIVITY

$1(NEW ONLY), .BBO AND
.990 TOKEN NORMAL SENSITIVITY

880 TOKEN — one pulse on right washer/dryer input
990 TOKEN — one pulse on right washer/dryer input

@ Part # 8533-115-001 11/21

Part # 8533-115-001 11/21 @




Maintenance Instructions

Electronic Acceptor

Accessories

Harnesses | Assemblies

Cleaning the electronic coin selector

"he EMP 500 v5 is an extraordinarily robust coin selector and operates relatively maintenance free.
{owever, it should be cleaned at regular intervals (minimum once a year) especially if it is operating in an
'nvironment with high levels of dust, smoke or nicotine. The cleaning intervals are of course dependent on
he level of air borne contaminants.

Cabinet &
View |Front Panel

Cylinder, Seals,
& Bearings

‘lean the coin path with soft brush and wipe the exposed surfaces. Use an alcohol moistened cloth. If you
ind solid residues stuck to the coin rail remove it with an alcohol moistened cloth.

Water Inlet & | Chassis | Loading

Rear Channel

Electrical
Components

Dptical sensors may be cleaned with a soft brush
very carefully with an air spray duster.

Location of the optical sensor within coin outlet.

Notes

ui0)

=
)
3
=
5
@

@ Part # 8533-115-001 11/21

Part # 8533-115-001 11/21 @



Notes

Accessories

Kits &
Assemblies

=
)
3
=
5
@

Harnesses

Cabinet &
View |Front Panel

Cylinder, Seals,
& Bearings

Section 10:
Parts 50Hz
Models:

Parts in this section used only in these
models. All other parts are same as
standard 60 Hz pages.

Wiring Diagrams & Schematics

o
(=}
[=}
(=]
(=]
=
©
(1]
(=]
|
i
(7]
()]
()
K
(O
]
)
2
c
=]
E
()]
]
s

]
£
c
]
£
(]
)
©
Q
(-4
1]
whd
£
7}
£
o
a
£
o
O

Electrical

@ Part # 8533-115-001 11/21 Part # 8533-115-001 11/21 @



0
(]
=
o
0
7]
(]
Q
Q
<

Harnesses | Assemblies

Cabinet &
Front Panel

View

Cylinder, Seals,
& Bearings

Water Inlet & | Chassis | Loading

Rear Channel

Electrical
Components

Description

Circuit Breaker

5198-211-002

5198-211-002

Transformer 200/250V-24V

8711-004-004

8711-004-004

Hose Inlit

9990-027-014

9990-027-014

Harness, Power Terminal Block

9627-747-006

9627-747-006

Harness Main, V1.5

9627-914-001

9627-914-001

Harness, Coin Accecptorless

9627-895-001

9627-895-001

Wiring Label , Schematic & Diagram

9506-887-001

9506-888-001

Owners Booklet

8514-296-001

8514-296-001

= il e i SR T

Water Valve Assy # by Model 50Hz.

B ﬁ: -.*
.- i
- O

Key Description T350 T450 QTY
* | Valve, Water Inlet (includes 1 thru 6) 9379-183-013 | 9379-183-013 2
1 | Screen, Inlet end of valve 9555-056-001 | 9555-056-001 2
2 | Coil Assy., 24V Invensys 9089-017-004 | 9089-017-004 | 2
3 | Diaphragm Invensys (Viton) 9118-049-002 | 9118-049-002 2
3 | Diaphragm Invensys (EPDM) 9118-049-001 | 9118-049-001 2
4 | Guide, Solenoid Invensys 9211-021-002 | 9211-021-002 2
5 | Armature Invensys 9015-008-001 | 9015-008-001 2
6 | Spring, Armature Invensys 9534-298-001 | 9534-298-001 2

Part # 8533-115-001 11/21

Part # 8533-115-001 11/21 @

=
)
3
=
5
@




Accessories

Harnesses | Assemblies

Cabinet &
Front Panel

View

Cylinder, Seals,
& Bearings

(=)}
=
©

(1]

(=]
|
i

(7]

()]

()
K
(O
]
)
2

o
=]

™

(]
]
s

)
=
=
]
£
(8]
]
]
Q
(-4

Electrical
Components

Key Description

[y

Valve, Drain (includes #2 thru #11)

Drain Valve Group Part # by Model 50Hz.

9379-199-002

9379-202-002

1
2 | Body, Valve (w/ball) 9064-068-002 | 9064-072-001 | 1
3 | Motor & Gear Train (complete) 9914-137-019 | 9914-137-022 1
4 | Plate, Motor Mtg 9452-538-001 | 9452-538-001 1
5 | Screw 8639-994-001 | 8639-994-001 | 3
6 | Spring, Drive 9534-340-001 | 9534-339-001 | 1
7 | Screw 9545-054-001 | 9545-054-001 | 2
8 | Screw 9545-054-002 | 9545-054-002 | 1
9 | Seal, V Packer 9532-134-001 | 9532-134-001 2
10 | Washer 8641-584-001 | 8641-584-001 1
11 | Pin, Main Drive 9451-196-001 | 9451-196-001 1
* | Plate (spacers needed for replacement motor mtg. plate) 9538-149-001 | 9538-149-001 4
12 | Kit - Seal Replacement 9732-327-001 | 9732-327-001 1

Door Lock Motor Assy # by Model 50Hz.

2

Key Description T350 T450 QTY
* | Actuator Assembly (Includes 1-10, Rod NOT included) 9892-015-002 | 9892-015-002 1
1 | Bracket Assy, Slide Lock Actuator 9985-190-001 | 9985-190-001 1
2 | Bracket Assy, Slide - Unlock 9985-189-001 | 9985-189-001 1
3 | Bracket Slide Lock 9029-204-001 | 9029-204-001 1
4 | Spacer, Plastic 9538-157-021 | 9538-157-021 4
5 | Arm - Door Lock 9001-063-001 | 9001-063-001 1
6 | Thermoactuator - Door Lock Relay 24V 9586-001-003 | 9586-001-003 2
7 | Spring - Extension 9534-350-001 | 9534-350-001 1
8 | Motor & Gear Assembly 24V 9914-137-014 | 9914-137-014 1
9 | Screw -Hxwshrhdslsems, 6-32 x 3/16 9545-044-003 | 9545-044-003 6
10 | Cross Recessed PAn Hd Tapping screw 9545-031-011 | 9545-031-011 4
11 | Screw Pnhdcr, 10-32 UNFx0 .75 9545-012-027 | 9545-012-027 4
12 | Standoff-Wire Saddle 9527-007-001 | 9527-007-001 1
* | Rod, Door Lock 9497-225-011 | 9497-225-012 1
* | Harness, Door Lock/Drain, P17 9627-796-001 | 9627-796-001 1

Part # 8533-115-001 11/21

Part # 8533-115-001 11/21 @

=
)
3
=
5
@




Part # 8533-115-001 11/21

EEEEEN NI BN N DI D D SN S D S e J
/HOG—Hd LI —=AOTC  NVHOVIA ONISGIM =
SNOLING dOIS ANV INVIS HLIM /s uw.hﬁsm
INMA A ‘SSTUXI NIOO 81 07 JIVNYILY am JONIONINI
v100-£88—9056 N/d [3sn 7| ¥Pivade |
Wy 2 | LnodIo
_n_ | anv ¢«
| | 99SWo0¢ 0L
m 235W0G 38 1SN _
LB I
mJ _ | | _ i INYQ 8N HUIM _
© | | _uz_zsﬁen_ 04 _
1
—— }
a s =z =1L
M z o “ _
T —
] _ | i / g€ ¢ g
) SINWA Y3LYM - 1 A & S| % m
o | : v L \ = B8] _
> z E
nL o9 - ol 3]
....m aanaits 3183 - 8 ; a 1 3= s © o
by gnL 10H — LH — — +— M m °m 1 Lo Mm o
(@) dv0S 10H — 2H ‘ ok | 8 z g
SIAWVA SILVM 2 3 H_ _H Z w —
> | g 1L =L £ =k
— g 1 e 3 s g
i 5 '] mn E H o —
~— — — me | B 3 — L] MH _ _ .M .“m W
[i)
o ] in] EY ¥ 3 2 = E | ]
5 — — = — — > 2
S~~~ Ficia - 3 mn
o | & : |
A .c | N\
[\ s& @ | | \ |
5 _ _
ﬂ u_u HOLIMS WY390ud
© & N _ ANV of v = _
e - — X Mz X o — m @ b N
T HINNOISNYL 8 v~y
© J04INOD — . 22 —
cC ano — noon o — / g o~ 4
N00Z  Aosz T i o \x) 2z
2 B X g _
_ 8 -
: R = H LN BOR]: _
] <<
w g 1 =S I
g 1 sl el g Sl 2
S — T3] v_.um“n.u«a., %® = — I— — — B —
m — HOLNS 38nSS38d 2AgE &
S e g = =l g
> _ ' 834 = : _ E
_ HONOYL TOMINOD  :NOILYOOT _ il
o = | s |8 _
5 = e (e e e e e e e e e e e e h HOILON
%007 4000 oS
™M | | & |
— NN SN BN SN N |
T QA — IS —
— E — 540 —
u— @ h areue sapas
B - 21— 3AWVA _ — ¥00Q —
o o H B Bt
%ovg  NOILYOOT I— _ WOLLOE  NOILYOO1 1 INOM4 dOL  :NOILVIOT
[ —— — e e e e E—— E— [ EIE I DD DD WD WD DD D ——e—e— L
r—- - 1
| ALTERNATE FUSE |
230V—1PH—50HZ A
b |
BLK/RED | CIRCUIT BREAKERI
L1  BIK 230VL1 BLK/RED JRED . RED 24VAC FUSED _ RED
200V(LL[ ¢ [xt 24VAC COM _ BLUE
) Le, ¢ | 24vac
¢ o | oo
S s wrx\www ¢ w_mx\w_.c 5 |Bklx DOOR LOCKED DOOR LOCKED
It - = CONTROL L S SWITCH SWITCH
= TRANSFORMER —|M DOOR CLOSED
N__BLK c|o 0
m et SWITCH a
Q GRN/YEL = 8|.\| P12 THERMOACTUATOR #1
zay
c < 2 ORG/BLU AR . BLU
Q 5T D008 LATCHED A THERMOACTUATOR #2
9p) WHT/RED K3l UNLOCK g
e ORG . ORG pis Q _AM P17-3 ORG/RED \/\/\/\J
YEL YEL pia S1P17-4 DOOR LOCK
= YEL YEL PI3 D X5 MOTOR
a o P17-5 WHT/RED v BLU
d /YEL o) o K1
— [ [ Ké
L ORG  P4-6 jock +24RTN|P21-1 WHT P20-1 RIN
AVU = @ L1 Le L3 DcM M6 WHT/RED P4-1 |LATCH p2l-4  BLK P20-4|c _/._\_WH<<m>.wmmw
VIEWED FROM THE WASHER'S FRONT BLK  P4-3 pa4vic P19-1 ORG ey YEL
THE CYLINDER [S TO ROTATE CCW DRAIN| m
1 AT THE START OF ALL CYCLES. T-LOCK IS 11 HOT WATER
~~ @ VARIABLE RED P7-1 [24VAC |\ peg a .Ewhm|_ VALVE #1
05 T 1 FREQUENCY LKMTR = dlprs- = COLD WATER =
DRIVE g
~ Q 3 T2 HOT-2 o 3 VALVE #2
O z T3 YEL p7> HOT-1 |P8-7 RED/YEL Pl16-7 [a P19-5 WHT/BLU P aaaast YEL
= RJ-45 =2 |24VAC coLp-2[P8-8 WHT/BLU P16-8
™M o MOTOR SRAC coLp-1[Pa-9 _wHT/ORG _pia-ols| = KMp17-1 COLD WATER
— DRIVE 1) <C VALVE #1
AN SYSTEM L A Ly emlees e = R |put WHT/BRN oy YEL
ge! | =T
e CABLE SHIELD GRD </ w P16 ALTERNATE _/u\_MﬂHQm
O T2 T = moa \Pl6=2 WH PROGRAM SWITCH
EMERGENCY, RED RED P1-2 (OPTIONAL)
c STOP Ffmeu RED PI-1_ |4 &5 BRN/YEL @ BLU
(5] SWITCH N s -
~ S USB USB CABLE FOR PROGRAMMING
> r@ MOTOR / w\mw/ o O PORT WITH USB DRIVE LGRN
-w pe-2 = . :
S \pPe-1/ 3 P3-1 WHT P7-1 |SPIN
i ] Q2 |P3-2 WHT P7-2 |F-RINSE WATER VALVES
wn P37 | & ©[P3=3 __WHT ___P7-3 ljinse W2 - HOT SomP
Q = m Pa-a  wHI P24 s HT = HoT TUB
et __P23-5 | O - - PREWASH.
a 5 Vo p23- = yleae wHT  P7-6 lom p1-2 ADD &2 - GOB FOETENER
< (R INSIDE —Pp3-3 |+5VDC 3 [P3-7 WHT P7-7 fon ] _E-H | BLEACH
M MICROPROCESSOR Pp3—p |DCOM  ~[P3-8 WHT P7-8 |n/C
47K = m 52 = COPTIONALD
E 3,  losc —P23-1 |+18VDC P3-9 WHT P7-9 0 OLDER MODELS
- _
£ IRC _P5-8 |
o r A AR LEFT COIN 2 == nGh|YELTT —P5=6 lynpe PCB
LN ¥ 2 [ —> | INPUT
S | | PRESSRE JUMPERS
g | SWITCH & ul ORG] PS5-3
o Z 24 RED" p5-—2
_F = L 21 wﬂ_ YEL P51
mmH_.E\
24VAT| P/N 9506—-887—001A
20 LB COIN EXPRESS, VF DRIVE
BLK/B WITH START AND STOP BUTTONS
BLK/RED
| COIN PULSE WIDTH MUST BE BETWEEN 50mSec AND 200mSec | BLK SCOLUEMATIC 2Z20\/_1PL_ 507

SDI|qUIDSSY | sassaulieH | [dued Juoly| MIIA sbuiieag 3 uleiq g | [puueY) JeY [suduodwio)| |dued

S9110SSDY g 19UIgeD) ‘sjeas ‘4apuljhd Huipeor] | sissey) |3 319ju]I 193 | [BDOHIID|] jonjuo)

@ Part # 8533-115-001 11/21



— LI | — LB | — — — — N J
ZHOG=HJL—AOSZ  WYHOVIO ONIMIM s === =
HOLIMS |
SNOLLNE dOLS NV LYVIS HLIM /s | dolLs | —
3ANA JA 'SSIMdX3 NIOD &1 0F JUYNYILY SONIONING 10130 ,
V100-888—9056 N/d (e ] ¥Divaue f f
1IN9¥I0 | Hossoscom } INIWAY
P o . MINQLSND)
2aswo0z 0L | 0@ 0L
m f f — oa5uwoG 38 ISN| ~~ WSS f —
NN 7 T D D DD D D N e S —~— 7
= - ﬁ i |_ HLOM 35INd NI0J ~__ el o smonm,
- 1 [ ] NS \\ —
NYE/LHM — -
(@) INH0 BSN HIM — Y
ININHVHI0Yd ¥04
a = M8/1HM — — 4 — 1 — / —
— i e al
. - B/ i 2 /oo |® | 3 3 / i b 7’
() s | /0 ¢ A o —
— — - a3a/IHM | Y \ M 9 w
e 20 — L] 3907938} LD < 3 8 E
SINVA ¥3LVM 1 - mH S // @ ° g —
g — — g 3 m ] 5u0/1im | °* P \l\/ 5 m M
anl 109 — 12 zZZ 3 g -
[1v) wnai0s 88 = 43 . 3 N | L H ( m ) 3= € 0 o —
I_ gnL IOH — LH — — 3 om 1 o9 /G, a/(\\ Z3 o
o% — IR m ] w
O dv0S 10H - ¢H 3= e |5 ol & 5 "
SIAVA_Y3IVA g — ; g2 u m £ —
> I : | =L E =k
[v1] Ww m 8 %)
o —AC - 4
— — E=d 3 3 _ om 7 m m-m m —
o oA 2 2
S~ — zid — > 7 T 2
O ix] O o= | 8 4] 3 2
— ESh¥| X €id — 3 mnm a —
5 — E] E (€] S — W a
S~ [GES] o= P m
=) e T = | : ] I
) L, n[o o | 2
st
oVl 25 9.0 0 | | 7 | | |
iy lle) [Jaserne HOLING WYHO0Yd =
© £ N[O o< ] — ANV g & % : —
e - — X wmz LX - — g A 5 4 T
= YINYOISNVAL SRt ]
© aNo — I08INOD — / 5| MNAtE H
c | hon o | 2
Y318IS3Y o 4
e ONIVYE DINYNAQ 200¢ NOET 2 L[ 3 — / of T E —
— == 7| 1 8l o~ : w
> wf [ 7= . 2 ) 2§
[d=rrn T : gl A~ —
. — = — | — Y~z O
0 ; i = g 104
0 e sl — |- — : I
e — — ra/>e L= 2 S~ m
HOLIMS Z o
FAINSSI ~A RS
. — § 1 —
p M e F‘.ﬂ‘m I HOLIMS
X — — & 38 o5 — &P —
E _ HILUMS
— ol —
o | | HONOYL T0YLINOD  :NOLLYOOT
5 L r N DN BTN EEDEN B | NI BEDEN EEDEN ST ST S e xoomowmwo
¥000
- NN SN I SN e | e ]
- o . | | I
N9 HOLMS
T | N )
ZL m [ ] 70 YOLOW _H* NIVYQ — — oor %oomn —
. o " o d SEOLLOvORIHL INO¥4 dOL  NOLYOOT1
= — e o e e e
T -
| ALTERNATE FUSE |
230V—1PH-50HZ o T
BLK/RED | cIRcUIT BREAKER |
L1 _BLK 230V L1 BLK/RED|RED .  RED 24VAC FUSED  RED
T
200VLLL] X1 24VAC COM _ BLUE
Le, 24VAC < o lole
C L3 BLK/BLU| COM  BLK/BLU Fali o] o DOOR LOCKED DOOR LOCKED
=] - 2 e sV
= p DOOR CLOSED
© N  BLK ¢ <7 sSwITcH »
e o
m GRN/YEL = . ReD o THERMOACTIATOR #1
Q = 3 1o ORG/BLU BLU
L L o & NV
lﬁnb = = m@mmnrinzmu THERMOACTUATOR #2
UNLOCK
WHT/RED K31pi7- RG/R
W ORG | ORG pis5 ~ P17=3 ORG/RED . AANA——BLU
o e I
g YEL YEL P13 ”xu» P17-5 WHT/RED  ~vvvny BLU
© GRN/YEL m m Ké
-+ -6 |Lock +24RTN|PR1-1  WHT P20-1 RN
Hw ORG _ P4-6 HOT WATER
— § @ L1 L2 L3 DCM  MI6 WHT/RED P4-1_|LATCH P21-4 BLK P20-4/~ VALVE #2
O VIEWED FROM THE WASHER’S FRONT BLK _ P4-3 |+eavic k 0RG VEL
THE CYLINDER IS TO ROTATE CCW DRAIN P8—1 BRN/YEL P16-1 (an) +1P19-1 FOARARHY
V AT THE START OF ALL CYCLES. K (@] Ki1 HOT WATER
o RED P7-1 [pavac T-L0CMP8-2 [ORG/BLU PI6-2(3 A [ _lpjg-p VALVE #1
— n VARIABLE UN.OCcKP8-3 ORG/RED Ple-3leg | [SF RED freren YEL
T1 T1 LK-MTRP8-4  WHT/RED Pl6-4 K12
FREQUENCY ®H <G -
> DRIVE o 2 COLD WATER
o e HoT-2|P8=6  RED/ORG Plé-6ley |c Ki3 VALVE #2
LN T3 - WOT-11P8-7 RED/YEL  Ple=7lgg|  [&s P19-5 WHT/BLU e YEL
RJ-45 YEL P7-2 |24vaC cOLD-2[P8-8 WHT/BLU P16-8|e2 | = KI4 COLD WATER
W 2 DRIVE BL B2 RORY con-i|pg=9 WHT/ORG Pl6=9lg| < g7 VALVE #1
K2 YEL
o™ 2 SYSTEM ) koot RTNMBS=I BIU  Ple-tilem P11 WHT/BRN fre_XE
A~ ful 2| 200 0HMS| 2 1 ISERTAL
= = TT PORT
CABLE SHIELD GRD \,/ m w P16-1 WHT e o ALTERNATE DRAIN
o 2 2L RED Plg 1 & [P16=2_ _WHT _J PROGRAM SWITCH VALVE
1273 =|2000HMS|x = mzmmmng[nmg Pi-1 15 (OPTIONAL>
(D] STOP = x BRN/YEL D BLU
d 100w SWITCH ° —
c S UsB USB CABLE FOR PROGRAMMING RN
Q\ & PORT WITH USB DRIVE L
® 52 ;
() 5) Z
P3-1 WHT PZ-1 [spn
= ST elpz—z wdr P7-2 |r rinse WAIER VALVES
o ©[P3=3 WHT P7-3 lomnse H2 -
m\m & Eiren Eﬁ P7=4 lopes H1 — HOT TUB
O  =[p35 WH P7=5 lorrwash |m1— €2 — GOLD SOFTENER
w0 = olP36 WHT  P7-6 |y = ADD €1 — comd TUs
e P23-3 H#SVDC 3> |P3=7 WHT P7-7 |on BLEACH
—2 |DCOM lp3-8 WHT P7-8
bt _P23-2 | 3= =8 In/e ﬁ (OPTIONAL)
a = _P23-1 |+18VDC P3-9 WHT P7-9 OLDER MODELS
> e 3 ORG mW\M LED
2 P T T P5-5 |MODEL PCB
L | RIGHT_CON | % %. I 0RG._PS—4 ]INPUT
DEVICE 3 = N ORG_p5-3 |JUMPERS
0 = SWITCH | RED PS-2
LN o4 YEL PS-1
— 21
< P/N 9506—888—001A
1 22 LOw 30 LB COIN EXPRESS, VF DRIVE
_I WITH START AND STOP BUTTONS
24VAC
‘ BLK/BLU
200mSec _ BLK/RED _ _
_oo,z PULSE WIDTH MUST BE BETWEEN 50mSec AND o= m O I m 7>>Aj O M Wu ©< 4 ﬁu I @ O I N

S9I|qUIDSSY | S9sSaUJRH | [dukd JuUold| MBIIA sbulieag 3 307 uieiq 3 | ;puuey) 1eay |syusuodwo)
SOH0SS30V B jouIqe) | Jeay |‘sjeas “opuljAd| iooq | Buipeot | sisseyd | I9JuI JoIeMm | €013

Part # 8533-115-001 11/21

@ Part # 8533-115-001 11/21



	C-Series Accessories
	Section 8: Parts Data C-Series Vended Regular Chassis
	Kits, Assemblies, & Common Parts
	Wiring Harness Part # by Model
	Cabinet and Front Panel Group Part # by Model
	Rear View Access Part # by Model
	Cylinder, Seals & Bearings Part # by Model
	Bookmark 15
	Bookmark 16
	Drain Valve Group Part # by Model
	Water Inlet Valve Breakdown Part # by Model
	Trough Assy,Control 208-240 volt (all parts below 7-28 & trough)
	Control Panel Part # by Model
	Section 9:      Coin Handling Parts
	Section 10: Parts 50Hz Models

	Parts Data  5: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 
	Page 24: 
	Page 25: 
	Page 26: 
	Page 27: 

	Coin Handling  5: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 
	Page 24: 
	Page 25: 
	Page 26: 
	Page 27: 

	50Hz Parts  5: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 
	Page 24: 
	Page 25: 
	Page 26: 
	Page 27: 

	Accessories 40: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 
	Page 24: 
	Page 25: 
	Page 26: 
	Page 27: 

	Kits, Assemblies, & Common Parts 43: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 
	Page 24: 
	Page 25: 
	Page 26: 
	Page 27: 

	Wiring Harnesses 43: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 
	Page 24: 
	Page 25: 
	Page 26: 
	Page 27: 

	Cabinet & Front Panel Group 43: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 
	Page 24: 
	Page 25: 
	Page 26: 
	Page 27: 

	Rear View 43: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 
	Page 24: 
	Page 25: 
	Page 26: 
	Page 27: 

	Cylinder, Seals, & Bearings 43: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 
	Page 24: 
	Page 25: 
	Page 26: 
	Page 27: 

	Door Lock Group 43: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 
	Page 24: 
	Page 25: 
	Page 26: 
	Page 27: 

	Loading Door Group 43: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 
	Page 24: 
	Page 25: 
	Page 26: 
	Page 27: 

	Chassis & Drain Valve 43: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 
	Page 24: 
	Page 25: 
	Page 26: 
	Page 27: 

	Water Inlet & Rear Channel 43: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 
	Page 24: 
	Page 25: 
	Page 26: 
	Page 27: 

	Electrical Components 43: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 
	Page 24: 
	Page 25: 
	Page 26: 
	Page 27: 

	Control Panel 43: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 
	Page 24: 
	Page 25: 
	Page 26: 
	Page 27: 



